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DU B &R m %R A RS Frig 4t R 1853 (The following sample(s) was/were submitted and identified by/on behalf of
the applicant as) :

15 fn %78 (Sample Description) : BEHSMBEREBPEREMSE)
5 1 BEE2EHEREEMIBR (PLEASE REFER TO THE SAMPLE PHOTO AT THE END
% ma B15%/ 2 & (Sample Package/Quantity) OF THE REPORYT) /-
1% M R1Z 772\ (Sample Packaging) : %8 (AMBIENT TEMP.)
1% mEYSE (Style/ltem No.) .
T itsE (Lot. No.) o
¥ mM & (Sample Material) :  OPP/NMPET/LLDPE
iR S (Sample Submitted By) ;. AEBEETERNAMRAT ( TAIWAN LAMINATION INDUSTRIES, INC. )
HEIE R L/ B EE /8 45 A (Company : HEHEEFIEER115%(11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61) /
Add/Tel/Contact Person) 03-4626789 / -

#43& HHA(Manufacturing Date) ;-
B HH(Expiry Date) i

Y H(Sample Receiving Date) 1 2020/10/23
A HARS (Testing Period) 1 2020/10/23 to 2020/11/03

HIF K (Test Requested)
KBEEPIEE %%qﬂéﬁlﬁu‘%%ﬁ 1A 2R IR B EIRE (102.08. 2082 BF 5102135014655 L IE 1E ) ETAIG -
RIEHIEB A2 BERIEART o (As specified by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146, amended on 2013/08/20) to conduct test. Please refer
to the result table(s) for testing item(s).)

Bt 4R (Test Results) : 3R F—HE - (Please refer to next page(s).)
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5 SR #0d (Test Part Description)

No.1 . @M E#M (FLEXIBLE PACKAGING)
No.2 . E@MEM (EEYEEH) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

B3 45R (Test Results)

FEES
AHIES St B | 00 | esury | PRE
(Test Item(s)) (Method) (Unit) | LOD (Limit)
No.1 No.2
* &t / Lead (Pb) BRRE - AR - 5K SE | pem 5 n.d. - 100

an

BB 78R (107FE108B4HE
EEFE10719019835E A 5) -
DI ER S EBRR T BRIt &
M7 - / With reference to
Methods of Test for Food

*#@ / Cadmium (Cd) Utensils, Containers and ppm 0.5 n.d. - 100
Packages - Test of Plastics

(MOHW Food No. 1071901983
announced, October 04, 2018),
analysis was performed by ICP-

OES.
* % _PRE_(2-Z B &)k / DEHP (Di- % | 0.003| nd. 0.1
(2-ethylhexyl) phthalate) (CAS No.: 117-81-
7)
* I _ PR ] B / DBP (Di-n-butyl NS 151881 (EEI1017F) - PRI % [0003| nd. 0.1
phthalate) (CAS No.: 84-74-2) THF A Eﬁ%fﬁcﬂ 721"5/1\;3'”1\
*XTE ] Fh5  BBP (Bulyl Benzyl | o orence to C - % | 0003| nd. 01
(2012), analysis was performed
phthalate) (CAS No.: 85-68-7) by GCMS
*JF _ M _ %5<Fs / DIDP (Diisodecyl % | 001 | nd. 0.1
phthalate) (CAS No.: 26761-40-0; 68515-
49-1)
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N ) N s ~, ’-1-1 :%Iﬂ:l:%
AIFEER A5 E B | Loa (Result) PRI
(Test Item(s)) (Method) (Unit) | LOD (Limit)
No.1 No.2

* $f A B — = 1-f5 / DINP (Diisononyl % 0.01 n.d. - 0.1
phthalate) (CAS No.: 28553-12-0; 68515-
48-0

_ ) _ _ CNS 15138-1 (REI101%F) - KIS
* #if A HH#E — 59k / DMP (Dimethyl BB EEE DM - / With % 0.003 | n.d. - 0.1
phthalate) (CAS No.: 131-11-3) reference to CNS 15138-1
* %37 _ BB _ IF=#f5 / DNOP (Di-n-octhl [(2012), analysis was performed % | 0.003| nd. 0.1
phthalate) (CAS No.: 117-84-0) by GC/MS.
* #f A B — /85 / DEP (Diethyl % 0.003 n.d. - 0.1
phthalate) (CAS No.: 84-66-2)
* =4 08 HRFEE-(7K, 60°C, 3077§E) / ppm 3 - n.d. 10
Potassium permanganate consumption-
(water, 60°C, 30 min)
* 7% 35%78-(’K, 60°C, 3077 4E) / Evaporation| _ _ e e gt ppm 3 - n.d. 30
residue-(water, 60°C, 30 min) i%gg ) ﬁﬂﬁi%gﬁm"ﬂiﬁ7§'

— — ) BRBE kR
B B(REN- G, 60°C, S0BE) ] |ors a1 100 ray | PP | - P 7
Heavy metal (as Pb)-(4% acetic acid, 60°C e T
30 mi ’ " |5RA%) ° / With reference to
min) Methods of Test for Food
* 753558 78-(4%BEE, 60°C, 3008&) / Utensils, Containers and ppm 3 - 3 30
Evaporation residue-(4% acetic acid, 60°C, [Packages - Test of Polyethylene
30 min) (PE) Plastic Products (MOHW
* BB EE-(LRR, 25°C, 1]V / Food No. (11021 9017?)0 - ppm | 3 nd. | 150
Evaporation residue-(n-Heptane, 25°C, 1 hr) ggqg;nce » September 17, (*2)
* ZEEERE-(20% 818, 60°C, 30775&) / ppm 3 - n.d. 30
Evaporation residue-(20% alcohol, 60°C, 30
min)
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=R
AFIER AEAE Bl | Loa (Result) FR{E
(Test Item(s)) (Method) (Unit) | LOD (Limit)
No.1 No.2

* AR BB (2-O B E)BE (IEFR, ppm | 0.05 - n.d. 1.5
25°C, 1/)\%) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No.: 117-81-7) (n-Heptane,
25°C, 1 hr)
* R _FRE T R Es (1B, 25°C, 171 ppm | 0.05 - n.d. 30
F5) / BBP (Butyl Benzyl phthalate) (CAS
No.: 85-68-7) (n-Heptane, 25°C, 1 hr) EBREE . 52 . AERERT A
* AR R T B (IEBRMR, 25°C, 1/1\ES) / [BBRB4E 245 (10751084H%& | ppm | 0.05 - n.d. 0.3
DBP (Di-n-butyl phthalate) (CAS No.: 84- BEFE10719019835F N E) -
74-2) (n-Heptane, 25°C, 1 hr) MR ERED T o / With
*TE B _BSls (LR, 25°C, 1) |orerence to Methods of Test for Popm ™™g 5T nd. | o

i%) / DIDP (Diisodecyl phthalate) (CAS No.: |F00d Utensils, Containers and

26761-40-0; 68515-49-1) (n-Heptane, 25°C, |ackages - Test of Plastics
1 hr) (MOHW Food No. 1071901983

announced, October 04, 2018),

* 3 _ B _ E s (IEBRNR, 25°C, 17)\  |analysis was performed by ppm 0.5 - n.d. 9
i) / DINP (Diisononyl phthalate) (CAS No.: |GC/MS.
28553-12-0; 68515-48-0) (n-Heptane, 25°C,
1 hr)

*O_MB_(2-oECE)EE (IEEK, 25°C, 1 ppm | 0.05 - n.d. 18
/\[F) / DEHA (Di-2-ethylhexyl Adipate)
(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)
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&5t (Note) :
LR EERETE ZEATERHEBRER - FHERSIAZMEMAE - (The
test report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products.)

. RIREARB DB REIRER - (The report is invalid if it is partly reproduced or used.)

mg/kg = ppm ; 0.1wt% = 1000 ppm

LOQ = Limit of Quantification (EEZ1&PR) ; LOD = Limit of Detection (f=RItRR)

n.d. = Not Detected (k122 H1) = Less than (//\/i}) LOQ/LOD

"." = Not Regulated (FER1&(E)

. "---" = Not Conducted (FRIIEH)

- (*2): SN ARIEEERE100°CL N ZZEm - (For the products which are heated to not higher than 100°C
during food processing and cooking.)
9. AIFNEEEHEAXE  RAERERBELENEEREYEREERRIEE - (The test method marked with *

is accredited by MOHW.)
10. B IEESHEEEOE  AABREERFRHZERESE  FEREEZEZIEXEEHE - (When there is a @ next
to the test item, the test method was applied to the material out of the scope from MOHW accreditation.)

©®NO O R BN

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at htt com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at hitps://www.sgs com/en/terms-and-co -document. Attention is drawn to the
limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the
time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to the sample(s) tested.

FIEREREH I ELERRE L 25%  t+886(02)2299 3930  f+886(02)2299 3237
oAt A TR 3] | 25 Wu Chyuan 7 Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan

SGS Taiwan Ltd. & ##

Member of the SGS Group Group



AR S
Test Report

a&1ERE TR ABMR S ( TAIWAN LAMINATION INDUSTRIES, INC. )
PR EEFIEERE115% (11 SHIN PEI YUAN RD., CHUNG LI TAIWAN 320-61 )

S 4Rk (No.): HTF20A00556 = HEA(DATE): 2020/11/03 BEI(PAGE): 6 of 9

* BRI AR - AIRRAERER 2 & m/E0 M - *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF20A00556 NO.1

HTF20A00556 NO.2

* $RE4E R (End of Report) **
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WTFRBEREETDAGEIER  AEREZE - EE/MEAER

( The information requested from client is shown as below : )

HTF20A00556
HIEIER AEAE
LOQ/LOD
(Test Items) (Method) 9
* it / Lead (Pb) BmsRE B O8R5 E-BBE
%52 (107F10B4HEREFS
10719019835F A %s5) - MIBEB S ERIR
TFEEHTEEE AT - / With reference to
= - Methods of Test for Food Utensils,
* i / Cadmium (Cd) Containers and Packages - Test of
Plastics (MOHW Food No. 1071901983
announced, October 04, 2018), analysis
was performed by ICP-OES.
* R _ P _(2-E S E)EE / DEHP (Di-
(2-ethylhexyl) phthalate) (CAS No.: 117-81-
7)
* K _E#% T Bs / DBP (Di-n-butyl
phthalate) (CAS No.: 84-74-2) HEABER Y EEMEER -
* #07 _BRE | <5 l5 / BBP (Butyl Benzyl (Please refer to the result table
phthalate) (CAS No.: 85-68-7) above.)
* 7R _EfE _— FZ*fig / DIDP (Diisodecyl ‘ L
phthalate) (CAS No.: 26761-40-0; 68515-  |CNS 15138-1 (KEI1014F) - DURAHEAT
49-1) BEREEDMT o / With reference to CNS
— — = —~ 15138-1 (2012), analysis was performed
X _PE _ %<7/ DINP (Disononyl o, oo 2012), analy P
phthalate) (CAS No.: 28553-12-0; 68515- '
48-0)
* 7K __EFfE _ EFRE / DMP (Dimethyl
phthalate) (CAS No.: 131-11-3)
* 7R _EFEE _ 1F=~fi5 / DNOP (Di-n-octhl
phthalate) (CAS No.: 117-84-0)
* #fA B — /85 / DEP (Diethyl
phthalate) (CAS No.: 84-66-2)
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MNLe@mEmERTAGIER  REREE  E2/MIEBR
( The information requested from client is shown as below : )
HTF20A00556

AFHIEE A A A
(Test Items) (Method) LOG/LoD
* R B (-2 CE)bE (IERER,
25°C, 1/)\l5) / DEHP (Di-(2-ethylhexyl)
phthalate) (CAS No.: 117-81-7) (n-Heptane,
25°C, 1 hr)

*HA R T KPR (IEBRSE, 25°C, 1/)\
i) / BBP (Butyl Benzyl phthalate) (CAS
No.: 85-68-7) (n-Heptane, 25°C, 1 hr)

* AR R T s (IERYR, 25°C, 1/M\) / |BEm=RE - A= RN 5-BRE

DBP (Di-n-butyl phthalate) (CAS No.: 84- %8 (107F10F4HBAREFSE

74-2) (n-Heptane, 25°C, 1 hr) 107190198355 A%) - URHEEELE

XE T E50E (EEE, 25°C 1]y |21« / With reference to Methods of HRAEERZEE/MRNER -

i) / DIDP (Diisodecyl phthalate) (CAS No.: Test for Food Utensils, Qontalners and (Please refer to the result table

26761-40-0; 68515-49-1) (n-Heptane, 25°C, Packages - Test of Plastics (MOHW above.)

1 hr) Food No. 1071901983 anr.10unced,
October 04, 2018), analysis was

* R BPRE B fE (IEBR)R, 25°C, 17\ |performed by GC/MS.

i) / DINP (Diisononyl phthalate) (CAS No.:

28553-12-0; 68515-48-0) (n-Heptane, 25°C,

1 hr)

*CO_M_(2-OECE)EE (IEER, 25°C, 1
/\EF) / DEHA (Di-2-ethylhexyl Adipate)
(CAS No.: 103-23-1) (n-Heptane, 25°C, 1
hr)
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MNLe@mEmERTAGIER  REREE  E2/MIEBR
( The information requested from client is shown as below : )
HTF20A00556

AFHIEE A A A
(Test Items) (Method)
* 5k B #HFEE- (7K, 60°C, 30774E) /
Potassium permanganate consumption-
(water, 60°C, 30 min)

LOQ/LOD

* 7 EE52E-(7K, 60°C, 3047 §%) / Evaporation
residue-(water, 60°C, 30 min)

*EEBPUNE)-(4%BEM, 60°C, 30088)/ |BRmaE - Bas - BEWESE-BOE

Heavy metal (as Pb)-(4% acetic acid, 60°C, ((PE)ZERBE 2k (10740317 HERER
i P I\

30 min) 10718017805 2:=) - / With SEASE R BRI -

*E BB (A% 60°C. 300 &)/ refere.nce to Mgthods of Test for Food
o o Utensils, Containers and Packages - Test
Evaporation residue-(4% acetic acid, 60°C, .
30 min) of Polyethylene (PE) Plastic Products
_ (MOHW Food No. 1071901780
* 75 B-(IEBR YR, 25°C, 1/)\EF) / announced, September 17, 2018).
Evaporation residue-(n-Heptane, 25°C, 1 hr)

(Please refer to the result table
above.)

* ZEE IR E-(20% 818, 60°C, 30773&) /
Evaporation residue-(20% alcohol, 60°C, 30
min)

R BEERHEEXE  HAEREERFELEENMEREYSEEEIER © (The test method marked with * is
accredited by MOHW. )

AEEESHEEReE RABRERARS ZEHAEE  FEREEZIEWEEE - (When there is a e next to the test
item, the test method was applied to the material out of the scope from MOHW accreditation. )
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U Bl 1 4 B P B IR FriR (R R 7852 (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

ZE R E (Sample Submitted By) T BERBEIERODAERELAT (TAIWAN LAMINATION INDUSTRIES, INC.)
% mB T (Sample Description) . BHASMEIRZEAPEE(EME)

1% mM & (Sample Material) :  OPP/VMPET/LLDPE

Wz H (Sample Receiving Date) : 2020/10/23

AIEH BRI (Testing Period) . 2020/10/23 to 2020/11/10

ISR (Test Results) :  BRT—H - (Please refer to next page(s).)

Signed for and behalf of
SGS TAIWAN LTD.
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B A1 FGL (Test Part Description)
No.1 : B EM(EEYIEEHE) (FLEXIBLE PACKAGING (FOOD CONTACT SIDE))

B EE (Test Results)

4=
AsiEE AL mr | e
(Test Item(s)) (Method) (Unit)
No.1
%% / Water vapor transmission rate  [£%EASTM F1249. / With reference to ASTM| g/(m2-day) 0.156
F1249. (R / Temperature: 37.8°C - RE /
Moisture: 90%)
ZFEE / Oxygen transmission rate 2EZASTM D3985. / With reference to c.c./(m2-day) 0.124
ASTM D3985. (R E / Temperature: 23°C -
®E / Moisture: 0%)

&zt (Note) :
1. BRE S EREE (Water vapor transmission rate test range) : 0.05~500 g/(m?-day)
ZAE A EREE (Oxygen transmission rate test range): 0.5~1000 c.c./(m2-day)
2. RIEAEHBESREEREA - (The report is invalid if it is partly reproduced or used.)
3. MAGASNBEEMBEERENIT. (The testing item(s) was/were subcontracted to other Laboratory.)
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* BRPMASEER - AIRRABERER 2%/ - *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

HTF20A00560

** §R5 4R (End of Report) **
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